NAGS HEAD -
WATER SYSTEM NEEDS ASSESSMENT

For the

TOWN OF NAGS HEAD
DARE COUNTY, NORTH CAROLINA

April 2005

Prepared by:

A
Al
6“

CAVANAUGH

Solutions through integrity and partnership

4

We provide superior client service and environmentally sound
designs through integrity, communication and partnership.




- TOWN OF NAGS HEAD
DARE COUNTY, NORTH CAROLINA

. TOWN OF NAGS HEAD
WATER SYSTEM NEEDS ASSESSMENT

Prepared for:

Town of Nags Head

Report Staff:

J. Ray Cox, P.E.
William G. Simmons, P.E.

A. Slade Harvin
&

CAVANAUGH

Solutions through integrity and partnership

&
hd

April 2005

Project No.: 4.04.021 §



Nags Head Water System Needs Assessment

Table of Contents

Executive Summary
[...]
the Albermarle and Roanoke Sounds to the west.

The Town of Nags Head owns and operates the potable water system that
serves the Town, with a Public Works Department managing the system. The
Town is also party to a 40-year contract (Water Contract) with Kill Devii Hills and
Dare County that governs water production and distribution in the region. The
Town of Nags Head entered this contract on June 30, 1996. The Dare County
Regional System’s water comes from the Roanoke Island Water Treatment Plant,
which is owned and operated by Dare County, the Reverse Osmosis (RO) plant
at Kill Devil Hills, which is also owned and operated by Dare County, and from
the Fresh Pond Water Treatment Plant, which is owned and operated by the
Town of Nags Head. The Fresh Pond Water Treatment Plant is typically
operated only from July through September to accommodate the seascnal
population.

An initial Water System Master Plan (Master Plan) was completed in 1986 for the
Town of Nags Head by the firm of Black & Veatch. (Town of Nags Head Water
System Master Plan, 2004) Cavanaugh & Associates, P.A. completed an update
of the Master Plan in 2004. The 2000 and 2004 updates are used for a reference
1o obtain some of the demographic and water use information for the Town of
Nags Head for this Water System Needs Assessment.

Prepared By:

Cavanaugh & Associates, F.A.

130 North Front Streef, Suite 202

Winingion, North Carofina 28407 www. cavanaughsolutons.com



Town of Nags Head, NC April 2004 Nags Head Water System
: ' Needs Assessment

1.2 Purpose and Scope'

This Water Treatment System Needs Assessment is developed at the request of
J. Webb Fuller, Town Manager, Town of Nags Head, and Dave Clark, P.E.,
Public Works Director, under the direction and guidance of the Town of Nags
Head Town Council, and Mayor Robert W. Muller, in order to provide the Town
with a thorough engineering evaluation as to the manner in which the existing
drinking water treatment system may be optimized to efficiently serve the Town's

" needs and meet the current and near-future drinking water regulations for
turbidity and total organic carbon (TOC). The Town of Nags Head selected
Cavanaugh & Associates, P.A. to perform this assessment and report findings to
the Town for review and consideration.

1.3 Regulatory Agency Requirements

The two specific regulations of interest for the Town of Nags Head are the
Interim Enhanced Surface Water Treatment Rule (IESWTR) and the Long Term 1
Enhanced Surface Water Treatment Rule (LT1SWTR). The turbidity and total
organic carbon (TOC) standards established for the treated drinking water are of
particular concern to the Town. Another regulation related to the reduction of
TOC is the Stage 1 Disinfectants and Disinfection Byproducts Rule (Stage 1
DBPR). .

« Interim Enhanced Surface Water Treatment Rule ((ESWTR) — The purpcse of
this rule is to help control microbial contaminants when systems implement
the Stage 1 Disinfectants and Disinfection Byproducts Rule, with a focus on
Cryptosporidium. The major provisions of this rule set contaminant removal
standards for Cryptosporidium along with turbidity performance standards
and monitoring requirements. :

« Long Term 1 Enhanced Surface Water Treatment Rule (LTISWTR) — This rule
is very similar to IESWTR, but it is for systems serving <10,000 people. The
purpose of this rule is fo help control microbial contaminants when systems
implement the Stage 1 Disinfectanits and Disinfection Byproducts Rule, with a
focus on Cryptosporidium. The major provisions of this rule are based on
control of Cryptosporidium and combined fifter effluent (CFE) turbidity
performance standards.

. Stage 1 Disinfectants and Disinfection Byproducts Rule (Stage 1 DBPR) —
The purpose of this rule is to limit the exposure to disinfection byproducts
(DBPs), since studies have shown that some disinfection byproducts can
lead to cancer and other health concerns.

Prepared By:
Cavanaugh & Associales, P.A.
130 North Front Strest, Suife 202 )
Wilmington, North Carolina 28407 www, cavanaughsolutons.com



Town of Négs Mead, NG April 2004 Nags Head Water System
Needs Assessment

The quick reference guide for each rule, published by the Environ'menta!
Protection Agency (EPA), is provided in the appendix. These documents
provide a more detailed description of each of the regulations mentioned above.

Prepared By:

Cavanaugh & Associates, P.A.

130 Nerth Front Streef, Suite 202 a3
Witmington, North Carofina 28407 www.cavanaughsolutons.con



Town of Nags Head, NC April 2004 ~ Nags Head Water System
: : Needs Assessment

SECTION 2
CURRENT SITUATION
2.1 General

Drinking water treatment is crucial to minimize public health risks associated
with public water supplies. Treating the source water improves the quality of the
water, promoting good health of the users and providing an aesthetically
pleasing drinking source. Increased research in recent years has resulted in the
classification of a large number of contaminants and a stricter [imit on the
presence or quantity of these contaminants allowed in water produced for
consumption. Below is a list of types of contaminants that may be found in
drinking water along with some potential sources for each contaminant group.

» Microbial Contaminants
o Consist of bacteria and viruses
o Main Sources
= Discharges from sewage treatment plants
= Urban stormwater runoff '
= Agricultural livestock operations
= Wildiife
s Inorganic Contaminants
‘ o Consist of salts and metals
o -Sources ,
= Urban stormwater runoff
= Industrial and domestic wastewater discharges
« Qil and gas production
»  Mining
= Farming
» Pesticides and Herbicides
c Sources
= Agriculture
= Urban stormwater and residential uses
»  (olf courses :
« Organic Chemical Contaminants
o Consist of synthetic and volatile organic chemicals

o Sources
» Byproducts of industrial processes and petroleum
production

= (3as stations
» Urban stormwater runoft
= Septic systems

Prepared By:

Cavanaugh & Associates, P.A.

130 North Front Street, Suite 202

Witmingtor, North Carolina 284071 wiww. cavanaughsofutons.com



Town of Nags Head, NC April 2004 ‘ Nags Head Water System
‘ Needs Assessment

+ Radioactive Contaminants
o Can occur haturally or from manmade processes

2.2 Existing System

The Dare County Water System includes three different water treatment plants.
These plants are the Skyco Water Treatment Plant in Skyco, the Reverse
Osmosis (RO) Plant in Kill Devil Hills, and the Fresh Pond Treatment Plant in
Nags Head. The first two treatment plants are owned and operated by Dare
County, while the latter is owned and operated by the Town of Nags Head. Dare
County, Kill Devil Hills and Nags Head have entered into a contract (Water
Contract) specifying the quantity of water that each entity is allocated, the
quantity each plant is required to produce and how the water is sold. More
specific information on the Water Contract can be found in the actual contract.
(A copy is included in the appendix.)

The Town of Nags Head drinking water treatment plant was originally
constructed in 1964 beside the Fresh Pond, where it is currently located.
improvements and modifications to the treatment plant were completed in 1970
and 1985. The current treatment plant has an ultimate design capacity of 1.5
MGD (million gallons per day). Safe summer yield of the facility is estimated to
be only 0.9 MGD, which was determined in a previous study and cited in the
2004 Water System Master Pian Update. The safe summer yield of 0.9 MGD is
based on Fresh Pond capacity and recharge rate according to the plant
operator. Below is a list of the major components of the current treaiment plant,
and figure 2.1 provides a schematic diagram.

» Components and Description
» Fresh Pond Reservoir — Raw water siorage
« Raw Water Pumps (2 Pumps @ 1042 GPM)
+ Raw Water Sample Pump ,
« Powdered Activated Carbon — Removes contaminants through
filtration
« Alum Addition ~ Coagulant to aid in settling
e Flash Mixer - Mixes water and added chemicals for enhanced settling
and treatment
« Clarifier/Sedimentation Basin ~ Provides quiescent area for settling
o Sludge Pump Pit ~ Contains pumps that remove sludge from
the clarifier/sedimentation basin
o Sludge Drying Beds — Dries sludge generated during water
treatment
o Dual Media Filters (2 @ 144 SF)
o Washwater Recovery Basin
Prepared By:
Cavanaugh & Associales, P.A.

130 North Front Street, Suife 202
Wilmington, North Carolina 28401 wwa. cavanaughsolutons.com



Town of Nags Head, NG April 2004 Nags Head Water System
Needs Assessment

o Recovery Pumps {2 @ 200 GPM) _
o Wastewater Lagoon — Where filter backwash water is pumped |
e Caustic, Fiuoride, Chlorine
6 Caustic Soda (NaOH)— Adjustment of final pH
o Fluoride — Helps prevent tooth decay
o Chlorine — Provides disinfection
e 40,000 Gallon Clearwell
« Finished Water Pumps (3 @ 1000 GPM, 75" TDH)
» Finished Water Sample Pump
» Flowmeter

The Nags Head Drinking Water Treatment Plant is only operated during the
summer months to help meet peak demand. For the rest of the year, the Town
of Nags Head is supplied drinking water solely from the Dare County Water
System.

Figure 2.1 Diagram of Existing Nags Mead Drinking Water Treatment Facility

RECOVERY
SLUDGE PUMPS Wﬁ?}ﬁ
DAYING BEDS 2 @200 vl
GPM)
RAW WATER ALUM SLUDGE WASHWATER
SAMPLE ADDITION PUMP PIT RECOVERY
FUMP BASIN
RAW WATER
PUMPS SEDIMENT- DUAL MEDIA
FRESH POND RESERVOIR FLASH MIXER LIRS
(2@ 1042 ATION BASIN
(2 @ 144 SF)
aPM) .
GAUSTIC,
P
ACTIVATED
CARBON
FINISHED
WATER
SAMPLE
BUMP
FINISHED
WATER 40,000
msg\ﬁ‘é?rléﬂon [ FLOWMETER PUMPS SALLON
(3 @ 1000 CLEARWELL
GPM, 75'TDH)

Prepared By:

‘Cavanatigh & Associates, PA.

130 North Front Strest, Suife 202 5
Witmington, North Carofina 28491 www.cavarmaughsohdons.com _



Town of Nags Head, NC April 2004 Nags Head Water System
Needs Assessment

2.3  Water System Treatment Problems

The current water treatment system for the Town of Nags Head is working wel!
and is meeting the current requirements of the North Carolina Department of
Environment and Natural Resources (DENR) Public Water Supply regulations.
The operator of the Nags Head Treatment Plant has expressed concern about
the treatment plant being able to continue to meet the drinking water standards,
particularly the near-future water treatment quality standards relating to turbidity,
TOC concentrations and disinfection byproducts.

The only violations received for exceeding standards in the past couple of years
(2002 and 2003) have been due to arsenic levels greater than the Maximum
Contaminant Leve! (MCL). These violations are aftributed to water produced by
Dare County, not water produced by the Town of Nags Head. The arsenic was
present in the water produced by the Dare County Water Treatment System,
which the Town of Nags Head purchases and this issue has been addressed by
Dare County.

One concern is related to maintenance with the sedimentation/clarifier basin.
Cleaning this basin is a very labor intensive process. The operator is required to
first remove the sludge generated from the water freatment process. Currently,
to accomplish this removal, the water must be drained from the basin. The stafi
must then don appropriate attire and climb into the basin. The staff must scrape
and wash the sludge to the drain where the sludge can then be pumped out of
the basin. This basin might be considered a confined space, which presents
potential hazards and requires the operator to foliow proper protocol after
training. Increased costs are associated with the equipment and training .
required to meet OSHA regulations. Another primary concemn is the fact that the
treatment plant must be shut down in order to clean the basin. Cleaning is
required about every two to three months, which may present a problem should
demand increase beyond what Dare County can supply. In addition, if cleaning
is required during a peak time, the plant will not be able to produce water fora
day or more.

Another concern is algae in Fresh Pond. Algae is always a potential issue when
using surface water as a raw water source. Currently algaecide (Earth Tech) is
used to treat the algae and is said to be effective according to the operator of

" the treatment plant. Algaecide can cause the membranes of the algae 1o
rupture, however, which can compromise the source water quality. Ruptured
algae membranes can allow toxins 1o be released to the water that may affect its
taste and odor. Toxins {or their effects) are generally not removed through the

Propared By:

Cavanaugh & Asscciates, P.A.

1830 No#h Front Street, Suite 202

Wiimningten, North Caroling 28407 www.cavanaughsolutons.com



Town of Nags Head, NC April 2004 Nags Head Water System
Needs Assessment

conventional water treatment process. As a result, the aesthetics of the finished
water may be adversely affected, which may result in unsatisfied consumers.

The relatively high concentration of organics in the Fresh Pond's waters
presents ancther concemn. The dissolved organics can react with the
disinfection process to form disinfection byproducts. The removal of organics
{rom the raw water is crucial to ensure that the finished water is able to meet
current and near-future standards for disinfection byproducts. Two primary
areas contributing organic matter to Fresh Pond are runoff from the wooded
areas around Fresh Pond and the willows that surround the pond. Additionally,
aquatic wildlife and aquatic fiora and fauna also confribute erganic matter.

Prepared By:

Cavanaugh & Associates, P.A.

130 North Front Streel, Suite 202 8
Wilmington, North Carolina 28401 www.cavanatghsohstons.com



Town of Nags Head, NC April 2004 Nags Head Water Systern
Needs Assessmert

SECTION 3

3.1 Existing Demographics
3.1.1 General

Areas of potential growth have been identified in the Town of Nags Head Official
Zoning Map. Population data and projections for each land use type provided
by the Planning Department were used in determining future population and
water demands. This same data were used for present population. The basis
for these projections is the computer modeling conducted by the Planning
Department.

3.1.2 Present

The 2003 permanent population was estimated to be 2,800, and the seasonal
population from June-August was.38,353. Tables 3.1 and 3.2 show present and
future development by zone:

Prepared By:

Cavanaugh & Associates, P.A.

130 North Front Street, Sulte 202

Wilmington, Norih Garofina 28407 wiww, cavanaughsoiutons.com



Town of Nags Head, NG

Table 3.1 Present Development by Zone in Nags Head

April 2004

"Nags Head Water System
Needs Assessment

Land areas by acres for all zoning districts.

District Acres Acres Total Percent Total Total
Undeveloped | Developed Acres Developed | ROW District
R-1 64.27 75.48 138,76 54.00 8.47 148.23
R-2 873.37 £636.95 1510.32 42.17 182.13 | 1692.45
R-3 38.9 70.93 109.83 64.58 27.3 137.13
CR 124.35 198.28 322.63 61.46 31.69 354.32
C-2 132.77 322.68 455.45 70.85 154.47 | 609.92
C-3 9.33 2015 29.48 68.35 4.63 34.11
C-4 2.6 3.13 5.73 54 .62 0.5 6.23
SPD-C 57.55 313.77 371.32 84.50 72 443.32
SPD-20 121.2 400.64 521.84 78.77 33.78 555.62
SED-80 5736.53 476.64 6213.17 0.07 1.01 6214.18
Total 7160.87 2518.65 9679.53 28.02 515.98 | 10195.51
Source: Town of Nags Head Planning Department (2003 data)
e R-1 = low density residential
¢ R-2 = medium density residential
« R-3 = high density residential
« CR = commercial/residential
« C = commercial
o SPD = special planned district
‘s SED = special environmental district
Prepared By:
Cavaraugh & Associates, PA.
780 North Front Street, Stilfe 202 10

Wifmington, North Carolina 28401

www.cavanaughsolufons.com




Town of Nags Head, NC

April 2004

- Table 3.2 Lots available for Future Development

Nags Head Water System

Needs Assessment

Lots available for development

District Undeveloped | Developed Total Lots Percent
' Parcels Lots Developed
R-1 29 109 138 78.99
R-2 540 1929 2469 78.13
R-3 96 388 484 80.17
CR 71 311 382 81.41
C-2 244 593 837 70.85
[...]
process fails, the watér provider must issue a boil-water notice or stop
distribution until the problem is fixed. Neither option is very popular with the
consumer. Treatment processes must be designed to have the lowest
practicable potential for failure and to operate effectively.

Some factors that influence the Eeliabi[ity of the drinking water treatment process
(Water Quality and Treatment, 1999):

« Water quality of the source water as compared to the range of quality
the treatment plant can effectively treat”
« Rate of change in water source quality
= Degree of experience and training of the operators -
s Operation - Intermittent or Continuous
- Constant rate of flow or varied depending on demand
« . Whether personnel are intermittent in shifts or 24 hours per day
s Instrumentation quality '
» Upkeep of instruments and proper calibration
» Reliability of electrical supply

» Ability to limit or prevent deterioration of source water quality in the
distribution system

Existing Conditions

The existing processes or equipment may also influence the choice of which
processes to add. This might include site constraints, such as space limitations.
Hydraulic constraints are also important to consider. For example, booster
pumps may be required to satisfy head requirements for certain treatment

processes. Higher capital and Operation & Maintenance (O&M) costs may be
associated with the pumps.

Process Flexibility

It is quite advantageous for a treatment plant to be capable of aliowing process
changes in order to meet future regulations or to accommeodaie changes in
'source water quality. More regulations that result in further treatment processes
and require a higher degree of water quality will likely be implemented in the
future. It is beneficial for the treatment plant to be designed with a degree of
flexibility with future requirements in mind.

Prepared By:

Cavanaugh & Associates, PA.

136 North Front Streat, Suite 202 50
Witmington, North Carolina 284071 www. cavanaughsolutons.com



Town of Nags Head, NC” March 2004 Nags Head Water System
Neads Assessment

Utifity Capabilities.

For the water treatment plant to provide the desired finished water quality, the
-utifity must have the ‘proper number of staff with sufficient experience to provide
effective operation. The management of the utility must be progressive and
realize the importance of properly trained staff, the proper equipment, and other
resources required to operate and maintain the plant effectively.

The adaptation of a SCADA (Supervisory Control and Data Acquisition) system
can be important no matter whai the size of the treatment system. The SCADA
system can allow every process of the treatment process to be monitored, make
the treatment system more efficient and notify the operator of possible
problems.

Costs

The cost associated with the various process options can make evaluation of the
alternatives complicated. Different processes may have different capabilities
and may result in different finished water quality. Sometimes a process that can
do more than meet minimum requirements may not be justified. In other
scenarios, it could be beneficial to have those extra treatment features if, for
instance, they will help satisfy future requirements. It is also necessary to
consider the total lifespan of the process or equipment, rather than simply the
initial capital costs. O&M costs may be quite significant, particularly over time,
but they are sometimes difficult to estimate. Small systems in particular must
consider the cost of having spare parts for the different process components on
hand and the skill level required to maintain and install the parts.

Environmental Compéﬁbiﬁtv

Increasingly strict environmental regulations make the potential for
environmental impacts an important area for consideration when evaiuating
alternatives. The waste management of residuals must be addressed. The
disposal of water wasted from the treatment processes (i.e. backwashing of
filters) must also be considered. In addition, the energy requirements of the
different processes necessary o protect the environment must also be taken
into account. )

Prepared By: )

Cavarraugh & Associaies, P.A.

130 North Frort Street, Suife 202

Wilmingion, North Carolina 284071 www. cavanaughsoliions.com 21



Town of Nags Head, NC  March 2004 Nags Head Water System
Needs Assessment

Distribution Water Quality

ttention must be given to portions of the distribution system that may cause or
allow deterioration of finished water quality prior to delivery to consumers. An
example is certain areas within the distribution network that are not looped and
have “dead ends.” Internal cofrosion and deposition within the pipe network are
additional distribution system concerns. The goal is for finished water to be
chemically and biologically stable with minimal DBP's within the' distribution
system. More compiex water systems may also be concerned with the

compatibility of finished waters from multiple treatment facilities and source
waters,

Summary of Evaluation Criteria for Process Options

Below is a summary of the primary considerations for selecting treatment
options (Water Quality and Treatment, 1999):

= Regulatory Requiréments:
o Total Coliform Rule (TCR)
o Surface Water Treatment Rule (SWTR)
o Total Trihalomethane Rule (TTHM)
o Information Collection Rule (ICR) _
o Stage 1 Disinfectant/Disinfection Byproduct Rule (Stage 1
DBPR)
Interim Enhanced Surface Water Treatment Rule (IESWTR)
o Expected Long-term Enhanced Surface Water Treatment
Rule (LTESWTR)
o Expected Stage 2 Disinfectant/Disinfection Byproduct Rule
(Stage 2 DBPR)
o lLong Term 1 Enhanced Surface Water Treatment Rule
(LT1ESWTR) '
» Coping with spills in the water supply watershed
» Experience of staff with operating the process
» Capability of the process to treat variable raw water quality versus
expected raw water quality
 Operator certification level required
» Compilexity and reliability of process
* Monitoring needed and ability of staff needed for monitoring
« Viability in Long-Term
» Acceptance by customers
« Ability to meet constraints of the site
+ Energy Requirements
+ Capital Costs
s O&M Costs

Prapared By:

Cavanaugh & Associates, P.A.

130 Month Front Street, Sujfte 202

Wilmington, North Carclina 28407 www.cavanaughsclutons.com 22

O



Town of Nags Head, NC March 2004 Nags Head Water System
Needs Assessment

4.6  Alternatives Analysis
4.6.1 Alternative 1 — No Action

The decrease in allowable turbidity and TOC levels and the projected increase in
water demand make regulatory compliance for the Town of Nags Head very
difficult 1o almost impaossible without action. In addition, the ultimate safe yield
capacity for Fresh Pond is not sufficient to meet the increase in water demand in
the near future. These requirements make this alternative infeasible, and it is
eliminated from further consideration.

4.6.2 Alternative 2 — Upgrade the Treatment at the Fresh Pond Plant

This oplion consists of improving the Fresh Pond Plant o meet current and
near-future water quality requirements producing up t6 0.9 MGD from Fresh
Pond, which is considered the safe yield from Fresh Pond by a previous study.
To meet these requirements, the following bulleted items need to be addressed,
with some having several alternatives for meeting each need. Recommended
alternatives for this option are included after the list of considerations.

L Install real-time turbidity monitors on each filter effluent line plus combined
turbidity monitoring
« Possible filter-based modifications

o Media replacement

« Change sand characteristics: grain size (D,,) and increase
bed depth
« Change anthracite (type of filter media) characteristic:
_ increase bed depth
o Additional media: add additional layer (e.g. garnet)
o Filter more post-backwash water to waste, i.e. allow filter to ripen
longer
» Possible coaguiation/fflocculation/sedimentation modifications

o Modification to existing basin

+ Dual frain: add capacity to increase retention time and
efficiency

 Baffles or related internal modifications to increase efficiency
+ Construction of new basin

o Modification to freatment chemistry
« Additional/different coagulant
« Additicnal/different polymer aid
« Powdered Activated Carbon (PAC) adjustment

Prepared By:

Cavanaugh & Assoclates, P.A.

130 Norih Front Street, Suife 202

Wilmington, North Carolina 28401 www.cavanaughsolutons.com

23



Town of Nags Head, NC March 2004 Nags Head Water System
Needs Assessment

o Flocculation followed by ultrafiliration/microfiltration membranes”™ \x
added to treatment train in place of filters(removal of ex:s’ung filter %
beds)

» Enhanced coagulation
» PAC (Powdered Activated Carbon) and regular coagulation
(This option may/may not require sedimentation basin
modifications. It would also be good for algae removal.)
+ Possible changes to disinfection practices -
o Change primary/secondary disinfectant (i.e. use UV for primary
and lower chlorine amount as secondary disinfectant)
o Real time disinfectant monitoring in the system to allow optimal
(lowest} disinfectant dose
(Monitoring requirements are established in LTISWTR and Stage 1
DBPR rules.)

The following actions are recommended fof this alternative:
ltem 1

The operator of the Fresh Pond Water Treatment Plant has expressed the need
for a particle counter to monitor the combined effiuent. The particle counter,
which is projected to cost approximately $8,000, is also necessary for
measurements that will soon be required from near-future regulations. The
Town of Nags Head should already have all the necessary equipment and
software that is needed to operate the additional particle counter. Nags Head
may need additional counters in the future, but there should at least be one for
each filter and one for a blended measurement. These particle counters are not
required by the current regulations, but they can be very useful tools for the
operators of the treatment facility.

tem 2

The treatment facility should be able to meet the required turbidity requirements
with some sand media modification and fittering more water to waste after each
backwash cycle. The proper grade of sand for the filter beds should cost about
$7,500. The existing sand media must be disposed of properly (in a tandfill).

~ The use of additional filter water to waste should not present a capital cost issue,
relating to being able to use the produced water for wasting.

Prepared By:

Cavanaugh & Assoclates, PA.

130 North Front Street, Sufte 202

Wilmington, North Carolina 28407 www. cavanaughsolutons.com 24



Town of Nags Head, NC March 2004 Nags Head Water System
Needs Assessment oy

ltem 3 e
Because OSHA has classified the existing sedimentation/flocculation basin as a
non-permitted confined space, and the basin may not be sufficient for énhanced
coagulation, the recommendation is o replace the existing basin. The projected
construction cost for a new flocculation basin is approximately $135,000. The
existing flocculation/sedimentation basin can then be turned into a

sedimentation basin at an approximate cost of $50,000. The ¢conversion to a
sedimentation basin should only require the top of the existing basin to be

removed, since the existing flocculation/sedimentation basin is currently used for
sedimentation.

Table 4.1 Estimated Costs to Meet Regulations Treating 0.9 MGD

Preliminary Opinion
Item of Probable Cost
Particle Counter for Combined Effluant $8,000.00
New Media for Filters $7,500.00
New Flocculation Basin $135,000.00
Conversion of Existing Basin $50,000.00
Total Cost $200,500.00

= Note: Costs do not include contingency, engineering fees, construction costs or land
cosis.

4.6.3 Alternative 3 - Upgrade Treatment at Fresh Pond Plant and Purchase
Additional Capacity from Dare County

This option requires the treatment capacity of the Fresh Pond Plant to be
expanded to 1.5 MGD. Although the treatment plant is curréntly designed to
treat this volume, two things make upgrades to the current treatment facility
necessary. First, the current and near-future drinking water standards require
stricter limits than the existing treatment facility was originally designed to mest.
Second, the uftimate safe dry weather vield for Fresh Pond is 0.8 MGD or less
according to the plant operator. The latter issue necessitates consideration of
alternate or supplemental water sources.

Since this alternative involves upgrades to the existing water treatment plant, the
upgrades listed in Alternative 2 and the projected costs in Table 4.1 are required
to bring the treatment capacity to 0.9 MGD. The Water Contract with Dare
County specifies that should Nags Head purchase additional capacity, the
incremental increase must be 1.0 MGD, with a maximum increase of 2.0 MGD.
The projected costs associated with this alternative are shown in Table 4.2. The
costs include the improvements described in Alternative 2 and anticipated

Prepared By: 7
Cavanaugh & Associates, P.A.
130 Nosth Front Sireet, Suite 202

Wilmington, North Carolina 28401 www.cavanaughsolufons.com 25



Town of Nags Head, NC March 2004 Nags Head Water System
Needs Assessment

improvements to the Dare County Water System necessary to provide additional

capacity to Nags Head.

Table 4.2 Estimated Costs to Upgrade Fresh Pond Plant and Purchase Additional Capacity from
Dare County

Preliminary Opinion of Probabte Cost

. Description Total
Particle Counter forCombined Effluent $8,000.00
New Media for Filters : $7,500.00
New Flocculation Basin $135,000.00
Conversion of Existing Basin $50,000.00

Subtotal= $200,500.00
Description Quantity Cost Total
RO Train (1.0 MGD Capacity) 1 $800,000.00 ~ $800,000.00
Well Improvements 1 $72,000.00 $72,000.00
Pumps 2 $14,000.00 $28,000.00
Chemical Feed Pumps 1 $3,000.00 $3,000.00
Water Transmission improvemeants 1 $100,000.00 $100,000.00
Misc. Costs and Equipment 1 %150,000.00 $150,000.00
Subiotal= $1,153,000.00
Total Estimated Cost , $1,353,500.00

Assumptions:
Existing wells have suitable safe yield capacity to satisfy additional projecied demands with

' - pumping modifications. ,

‘ Emprovements‘to Dare County's facilities are based on Cavanaugh & Asscciates' inierpretation of
available documents. Cavanaugh & Assoclaies has not formally evaluated Dare County's
facilities and can make no definitive representations as to the capabilities thareof.

Expansion of buildings and wastestream facilities are not included in this cost estimate.

As a result, this alternative will provide a total quantity of 1.9 MGD for Nags

Head. The potential water that can be produced by this alternative makes this a

possible alternative for the Town of Nags Head.

Prepared By:

Cavanaugh & Associates, F.A.

180 North Front Street, Suite 202

Wilrningion, North Carolina 284071 www.cavanaughsolutons.com



Town of Nags Head, NC March 2004 . Nags Head Water System -
: Needs Assessment

4.6.4 Alternative 4 - Decommission Fresh Pond Plant and Purchase All
Capacity from Dare County

Closing the Fresh Pond Plant appears to reduce the current water capacity
dliotment to Nags Head by 0.5 MGD according to the Water Contract. The Town
attorney’s guidance should be sought to determine the exact terms and
camifications of Fresh Pond Plant closure. The Water Contract indicates that

“expanded capacity is only available in 1.0 MGD increments. Adding 1.0 MGD of
additional capacity in place of the 0.5 MGD lost by closing the Fresh Pond Plant
will give Nags Head 4.0 MGD of capacity, which will satisfy projected near-future
demands. Taking the Fresh Pond Water Treatment Plant out of service
eliminates the annual O&M costs associated with its operation. Additionally, the
limited supply from Fresh Pond and the potential vulnerability of that source to
contamination are no longer an issue. Open reservoirs are subject to potential
contamination from human activities, wildlife, storm events such as hurricanes,
etc. The projected cost for this alternative is $1,153,000. A detailed list of items